ANTFIN—"Y SPARE PARTS

o N =] /\”—“J%
mE N—I% i Part Names
i TR e R o/ e ey
2 SO <, J A A . — >
BRG406 | Shicld Bearme (o oy gme UB029 | Ros Burmper (RB7 SMID Motor)
ield Bearing (5x8x2. oun
A > R At V) |‘ RB7.5
b e 4R e | ST 7 S 67
BRG407 Shield Bearing (5x10x4) 4pcs [DFx A —b v (57 5)
EANOE A S UB031 |  DW Gear Cover Set (RB7.5)
BRGA409 | Shield Bearing (5x13x4/2pcs) DB Ooer Cover Sol IRA7
BRGA414 | Shield Bearing (10x1 5x4) 2pcs F A FS 2V 8 ors P ey FRETS
G105 | TZRIRERT ) 2T UBO033 | jqoler Gear and Shatft Set (RB7.5)
BR Diff. Thrust Bear{ng - R L=925 1) 28X TS TR T F
XETHE 0" ?7(P3/9 p(\—ﬁﬁ)BJ\ UB034 Ball Diff. Screw and Tensionner Spring Set
ORGO3XB Grooved O-Ring (P3/for oil shock)8pcs oo b (BL/20T)
78|92 7 (01895 7/4K) UBO35 | \1ain Gear Shaft (8L/20T)
ORGO O-Ring (0.78/Black/4pcs) 54 1 %5 (RB75)
UB001 | Aluminium Crank Arm (RB7.5) B TS rawy
JVSZTTY 27 7L~ FRBTS) UB037 | 3zl Slipper Sheat (White/2pcs)
UB002 | Ajluminum Steering Plate (RB7.5) TR T Ty TS
B003 | 2 FA—F(RB7.5) UB038 | gjipper Spring Set (RB7.5)
v Side Guard (RB7.5) Sl
04 | ZHo b T 2t Tl NRBT.5) UB039 | 5iff Gear Set (527)
UBO Front Upper Plate (RB7.5) CRETE) S FRF-NTFITTIFE T FRETS)
FILSTOURRAILS YT . UB040 - AN
UB00S | Aluminum Front Wheel Shaft (RB7.5) ih;'stie;! IZ()|2ffA ?haft Set ( )
A—Ro 78 ~& 2 /"—ZF—(RB7.5) UB041 | 3
UB006 | Carbon Front Shock Stay (RB7.5) I?;ff5 Iimg gzcz)v_&j‘y T
AR LR Lo 7 8 ARETS) UB042 | prive Washer & Bush Set
UB007 Shock Stay Protector (RB7.5) S —F=5 Ty F (RETE)
UB008 | Alyminum Rear Sus. HoIder(RR/Rg7.5) Servo M?unﬁ Set (RB7.5)
S C—t7 94 5 RAF—+ v F(RB7.5)

UB008-01 & 2 2 Aok ser ” > UB044 | Wing Stay Set (RB7.5)
e 5 RB7.5 ZF—ILHRTva (BA)
RTFITI 5259 % 7 F(RBT.5) UB045 | Steel Sus. Bush (8pcs)

UB009 Steering Crankshaft (RB7.5) T L35 5 F (A=< 5 S s
g or =AY PR HRBTS) UB046 | 4 8mm Ball Stud (Low Mount/S/4pcs)
UB010 | Rear Upper Rod Mount (RB7.5) o ol S gL Mot
D) v BT (RBT5) UB047 | 4’8mm Ball Stud (S/4pcs)
UBO11 | Carbon Rear Shock Stay (RB7.5) 4.8mm'|-‘{—)l,1'9 YN
uBot2 | 2 ¥/ VLT (RBT.5) UB048 | 4'gmm Ball Stud (M/4pcs)
Rear Bulk Heagi(RB7.5) 4 8mmE—ILR 8 v FUAR)
JoLS Ui T U 7 (RBT.5) UB049 | 4'gmm Ball'Stud (L/4pcs)
UBO013 Aluminum Rear Hub Carrier (RB7.5) z./i FX48P76T)
J¥NTEX 7Ty aty F(RB7.5) UB050-76 G :
UB013-01| Rear Hub Carrier Bush Set (RB7.5) ?f;r f:a; (ﬁEs;GT)
LS JX/NTJ< 9 ~(UB013/1 AJRB7.5) UBO51 ,
UB013-02| (o Rear Hidb Mount (UB013/1pc/RB7.5) Suspension Shaft (25)
AZN—HLRA 2T+ T M69/2A/RB7.5) UBOs2 | R ¥ ¥ T I (34 73§/Frant4|rﬁ1:er))
UB014 | yniversal Swing Shaft (69/2pcs/RB7.5) _'S;;s(pinﬂslojnI~ (;9 é)
™AL+ 7 ~(UBO14/1 A/RB7.5) UB053 _ s
UB014-01| wheel shaft (UB014/1pc/RB7.5) ?;psn:;n E(Zif)t (39.5)
ZA > 5 L% 7 F(69/UB014/1 A/RB7.5) UBO054 _ "
UB014-02| Swing Shaft (69/UB014/1pc/RB7.5) iUEpin;l?'_n4S;'lejf\t (j (6)2/7‘3“/% 5
Py T L g (RBT.5) UBO055-62| jamp Wheel Hub (62/Gunmetal)
UB015 Carbon Battery Holder (RB7.5) ! Hub
J0> ko4 > 5 (RB7.5)
JO0Y kv o)L T7—L (RB7.5) UBO56 Front Wing (RB7.5)
2270 {Froni Knudle Am (RB7.5) FILT4<RB75/ vFal—YavRrq
71 2 o~ (T078/RB7-5) UBBOT | jTIMA RB7.5 Non Decoration Body Set
UBO017 | Main Chassis (7075/RB7.5) o B
018 | 2¥7A =T (2ARBTS) W5029WB| Froni Wheel (56 Size/White/2pcs)
uB Rear Wing (2pcs/RB7.5) Fo mS v 3 N (L5020
uBo1g | 2R Z A~/ (RBT.S) W5193-01| Sock Shaft (L=50/2 pes)
rom Bumper (RB7.5) XA JL QWD &AWD/2.24( > FIRTA F2A)
70> kLY A~y K (RB7.5) W5202WC | Rear Wheel (2WD&4WD/2.2-inch/White/2pcs)
UB020 | Front Bulk Head (RB7.5) e e
ZILITJOY SR IOV (10?/RB7.5) WS303-14B | Sh3 ok Zrat ol
UB021 | Ajiminum Front Sus Block (10g/RB7.5) 513 B of 7 oas s (55
2 |gRL b IR h (RBLS) W5312GM| 513mm Big Bore Shock (35.5)
UB022 | Front Sus. Arm Set (RBT7.5) D13mm Big Bore Shock(339)
EASrARERCEAobder LAt W5312-01 | pC13 Shock Plastic Parts Set
UB023 | Front Sus. Mount Block (RB7.5) D013 ook Masie an
UB024 | Gp Fro I\tgx 7;'I/t_ 5‘«55? g.)s) WS5312-02 | 513 Shock Collar (t3)
ron us. Flate . )
; $avs0UL ey R
JOY FATEv 7y~ (RB7.5) W5312-03 Bg}g éhaocjk%_ring/sa
UB025 Front Hub Carrier Set (RB7.5) T o N —Ex I 2(DC132.45250)
uso2e | EZ7E WD) W5312-04 | Shock piston (DC13/2.45-280)
King An (RBT.5) % /X\—E R k >(DC13/2.45-290)
B027 | Qo IR T Aty b RBT.5) W5312-05 | Shock piston (DC13/2.45-290)
; Roar Sus. A Sel (BBTS) 2T (P1.2x5.25x44/3 612 N)
UBO28 | Z/V S U T A7k 5 —(RF2/SB/RBT 5) W5312-36

Aluminum Rear Sus. Holder (RF2/SB/RB7.5)

Spring (®1.2x5.25x44/3.6/2pcs)
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ARFIN—Y SPARE PARTS

N—Y4%
Part Names
Z A E 54 H—1\—((1.0)(2X-5/TF-5)
LA236-10B| Sabilizer Bar (¢1.0)(2X-5/TF-5)

mE
No.

& "=V e R—=I%
No. Part Names No. Part Names
DC13 EwIR7 L3 vs (41.5) EY >4 (E2.5/10A)
W5313GM| D13mm Big Bore Shock (41.5) 1-E025 | E_Ring(E2.5/10pcs)
RT T (®1.2x8.75x61/2.15/2\) F v F(M2.6x3.0) 74 O (5A)
W5313-215| Spring (1.2x8.75x61/2.15/2pcs) 1-N2630N| Nyt(M2.6x3.0) Nylon (5pcs)
HS—TFUTHEX vy TUEEA) F v FM3x3.3) ¥4 0> (5A)
1708B | Color Antenna (Black/4pcs) 1-N3033N Nut(M3x3.3) Nylon (5pcs)
ARy OF—F(1x100x150) F v F(M3x3.7) 75> (10A)
96441C | 5ponge Tape (1x100x150) 1-N3037F| Nut(M3x3.7) Flanged (10pcs)
AR OF—T (15x135x1.512.\) F v M(M4x4.5) 7522 (10A)
96460 | 5ponge Tape (15x135x1.5/2pcs) 1-N4045F | Nuf(M4x4.5) Flanged (10pcs)
HGCaAf v R UR RE U ER(M2x4)(~ 25 Z/10N)
96508 HG Joint Grease 1-812004H | Byjtton Screw(Hex/M2x4/10pcs)
96510 | PMAER—ILT 751 Z(10g) 15126050 | £ Z > ER(M2.6x5)(~ v 7 ZI10A)
High Durability Ball Diff. Grease (10g) ) Button Screw(Hex/M2.6x5/10pcs)
N—F7Zv¥ R Ay FEx40mm/2A) A2 2 E X (M3x6)(~ v Z/T0A)
97008-40H| {yarq Adjust Rod (3x40mm/2pcs) 1-813006H| Bjtton Screw(Hex/M3x6/10pcs)
E > (2x8.8mm/5A) R EZX(M3x8)(~NY % X/10A)
97018-088| pin (2x8.8mm/5pcs) 1-813008H| Byiton Screw(Hex/M3x8/10pcs)
E > (2x9.8mm/5A) A% 2 EZX(M3x10)(~A Y2 RMM0N)
97018-098| pin (2x9.8mm/5pcs) 1-813010H| Byjtton Screw(Hex/M3x10/10pcs)
48mmN— FAR—ILT> Ry + (L=10/23/28) RE U ER(M3x12)(~ v o RMOAN)
97021HC| Hard Ball End Set (L=10/23/28) 1-813012H| Bytton Screw(Hex)M3x10/10pcs)
970308 | 2 2T AT 2 A—IA FR—IL (3/324 L F/12) 1-5130151| BZ X EZ(M3x15)(~ 5 5 Z/10R)
Tungsten Carbide Ball (3/32 Inch/12pcs) . Button Screw(Hex/M3x15/10pcs)
97038 | B-8MMA—L I F (L=12/4R) 1-5130181| B Z Y ER(M3x18)(~ % 5 R/10X)
5.8mm Ball End (L=12/4pcs) . Button Screw(Hex/M3x18/10pcs)
. FILZHS— (@3X7TxITmm/ TS5 v 7/6A) RE 2 EZX(M3x35)(~Ny T R/5A)
% 97059-01BK| Ajuminum Collar (3x7x1mm/Black/6pcs) 1-813035H Button Screw(Hex)M3x35/5pcs)
; FILEAT— (@3x7Tx2mm/ T 5 v 76 N) Fv v TER(M3x6/ 75 v OfH/5A)
#197059-02BK| Ajluminum Collar (3x7x2mm/Black/6pcs) 1-823006F | cap Screw(M3x6/Flanged/5pcs)
1-533008H| T 7 EA(M3x8)(~ v 7 Z/10A)

X — B S—VERFE L TLELS— YA Y £, Flat Head Screw(Hex/M3x8/10pcs)
Z0BE. REA—YEEFIRASALTOET. Y5 EZ(M3x10)(~v 5 X/10A)
Note that some parts are not sold as spare parts! 1-833010H Flat Head Screw(Hex/M3x10/10pcs)

K ARTA T2 R A b e, AR | (1533012 Pt e e N et 21 T0hcs)
Please see the website for spare & option parts prices. —

1-533015H| T 7 ER(M3X15)(~ 7 Z/10)
www.kyosho.com [H]} - Flat Head Screw(Hex/M3x15/10pcs)
H+ 35 E X (M3x20)(~N w5 R/10N)
1-833020H Flat Head Screw(Hex/M3x20/10pcs)
£y ~ER(M3x3/10A)
1-853003| gef Screw(M3x3/10pcs)
v FER(M3x8/10A)
1-853008| Sef Screw(M3x8/10pcs)
v FER(M3x10/10A)
1-853010] Sef Screw(M3x10/10pcs)
7w ¥ —(M3x7x0.5/10 A)
1-W300705| \asher(M3x7x0.5/10pcs)
96643 5x7mmi Lty k

5x7mm Shim Set

mE
No.

UBWO002

T 32/8—v (1) OPTIONAL PARTS

AT E
Part Names
JAY FRBESAH—+ v FRB7.5)
Front Stabilizer Set (RB7.5)

28 BS54 F—1\—(q1.1)(ZX-5/TF-5)
LA236-11B| Siabilizer Bar (@1.1)(2X-5/TF-5)

UBWO002
-01

JAY FRFESAY—RILE—t v F(RB7.5)
Front Stabilizer Holder Set (RB7.5)

Z B E 54 F—1N—(@1.2)(ZX-5/TF-5)
LA236-12B| Siabilizer Bar (@1.2)(2X-5/TF-5)

UBWO003

YYRAEZAH—+ v + (RB7.5)
Rear Stabilizer Set (RB7.5)

2B E 54 F—/\—(¢1.3)(ZX-5/TF-5)

UBWO003

ZHAEY o5ty k (RB7.5)

LA236-13B| gapilizer Bar (¢1.3)(2X-5/TF-5) .01 | Stabilizer Link Set (RB7.5)
23 E 5 F—/\—(@1.4)(ZX-5/TF-5) Ny T J—% 14 ~(350/RB7.5)
LA236-14B| Siabilizer Bar (@1.4)(2X-5/TF-5) UBWO004 | Battery Weight (35g/RB7.5)
Z 8 E 54 F—1\—(¢1.5)(ZX-5/TF-5) FXYFIv k (Y 3—Fix 7 FRB75)
LA236-15B| Stabilizer Bar (¢1.5)(2X-5/TF-5) UBWOO0S5 | Gegar Diff. Set (Short Shaft / RB7.5)
LA236-168| 22 E 715 —/3—(1.6)(ZX-5/TF-5) UBWO0O05 | ¥¥T 23—k <+ 7 ~(RB7.5)
-16B| Stabilizer Bar (¢1.6)(2X-5/TF-5) -01 | Gear Diff. Short Shaft (RB7.5)
25 v I 4 > 5 3.0(ZX6/RB6) FIXYE Y b
LA373 | Step Wing 3.0 (2X6/RB6) UM605B | piff. Gear Set
ORGO3XRE| XHTEEL O > (P3/5  R—F/A L D)8 A UMW708 | 5.8 POM 75~ SR—)L (4A)
Grooved O-Ring (P3/for Oil Shock/Orange -02 95.8 POM Flange Ball (4pcs)
ISV TRAIWINT (521U AR v ) 702 hRAIL(E6H A R4 TO—/2A
UB055-52| Sjamp Wheel Hub (52/Gunmetal) W5029YB| Fronf Wheel (56( Size/Yellow/2pcs) )
UBBOILW 7 V7 1 XRB7.5/ Y FaL—2 3 YT 4 (54 kOIAF) Ws202vcC| 2 YRA L 2WDRAWD2. 24 F/4 TA—12 )
ULTIMA RB7.5 Non Decoration Body Set ( Light Weight) Rear Wheel (2WD &4WD/2.2-inch/Yellow/2pcs)
UBWOO1 JSZ270Y kYR TOY Y (24g/RB7.5) 97059 | 7L I HS5—(@3x7x3mm/ 5y 2 /6 N)
Brass Front Sus. Block (24g/RB7.5) -03BK | Aluminum Collar (3x7x3mm/Black/6 pcs)
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A7 38—y (2) OPTIONAL PARTS (2)

RE:S IN—Y % nE S—Y %,
No. Part Names No. Part Names
2T U5 (D1.2x5.5x44/3.412 X) 275 (D1.2x9x61/2.1/2X)
WS5312-34| Spring (®1.2x5.5x4413.4/2pcs) WS5313-21| Spring (®1.2x9x61/2.1/2pcs)
2T (O1.2x5x44/3.8/2X) 2T (®1.2x8.5x61/2.212X)
W5312-38| gpring (1.2x5x44/3.8/2pcs) W5313-22| gpring (d1.2x8.5x61/2.2/2pcs)

EEEES
No.

UB050-69

AT a3 —

AL
Part Names
R I8—F (48P-69T)
Spur Gear (48P-69T)

v (3) OPTIONAL PARTS (3)

i A

No. Part Names
AF—)LE =74 > EX(21T-48P)
PNGS4821| Steel Pinion Gear (21T-48P)

UB050-78

RIN—FY (48P-78T)
Spur Gear (48P-78T)

AF—ILE =7 > ¥ (22T-48P)
PNGS4822| Steel Pinion Gear (22T-48P)

UB050-82

Z/8—X (48P-82T)
Spur Gear (48P-82T)

AF—)LE=A ¥ (23T-48P)
PNGS4823| Steel Pinion Gear (23T-48P)

W0120VB

N)Ry fa—kEZF > F¥(20T-48P)
Velvet Coating Pinion Gear (20T-48P)

ZAF—ILE=F o X X(24T-48P)
PNGS4824| Steel Pinion Gear (24T-48P)

W0123z2

N—RE=7#> (23T-48P)
Hard Pinion Gear (23T-48P)

ZF—ILE=F > ¥ ¥(25T-48P)
PNGS4825| Steel Pinion Gear (25T-48P)

PNGA4819

Ny fa—kEZF V¥ (19T-48P)
Velvet Coating Pinion Gear (19T-48P)

ZAF—ILE=F »X\(26T-48P)
PNGS4826| 5tcel Pinion Gear (26T-48P)

PNGA4820

N~y ha— bk EZF ¥ (20T-48P)
Velvet Coating Pinion Gear (20T-48P)

AF—ILE=F ¥ (27T-48P)

PNGS4827| gice Pinion Gear (27T-48P)

PNGA4822

Ny fO—kEZF > X (22T-48P)
Velvet Coating Pinion Gear (22T-48P)

R F—)LE =7 > ¥%(28T-48P)

PNGS4828| stee| Pinion Gear (28T-48P)

PNGA4825

RNy ba—kEZF U Fv(25T-48P)
Velvet Coating Pinion Gear (25T-48P)

ZF—ILE=F > F¥(29T-48P)
PNGS4829| ice Pinion Gear (29T-48P)

PNGS4817

AF—ILEZF U XX (17T-48P)
Steel Pinion Gear (17T-48P)

ZF—ILE = »X\(30T-48P)
PNGS4830| steel Pinion Gear (30T-48P)

PNGS4818

A F—ILE =F ¥ (18T-48P)
Steel Pinion Gear (18T-48P)

AF—ILE=F ¥+ (31T-48P)

PNGS4831| St Pinion Gear (317-48P)

PNGS4819

AF—ILE=F > F¥(19T-48P)
Steel Pinion Gear (19T-48P)

AF—ILE =4 ¥ Y(32T-48P)

PNGS4832| stee Pinion Gear (327-48P)

PNGS4820

AF—ILE=F ¥+ (20T-48P)
Steel Pinion Gear (20T-48P)

AF—)LE =7 > X+ (33T-48P)
Steel Pinion Gear (33T-48P)

PNGS4833

i
No.

UM517GM

3XYIy ROy TIC

ACWE
Part Names
E—8—TL—h (Ao A%)vd)
Motor Plate (Gunmetal)

In case of 3-gear midship

A N—Y%

No. Part Names
Rev. ¥Yh/\—t vk

UM735 Rev. Gear Cover Set

UM734

3¥VY Ry IRty
3 Gear Box Set

SP 7AK5%%/(26T/SB)
UMWS13B| Sp |dler Gear (26T/SB)

4¥ vy by T B5E

In case of 4-gear midship

mE IN—YH B JI— &
No. Part Names No. Part Names
—IL ERT7 1) 245 (5x10x4) 4 A E—R—A Tty FAR—H—
BRG407 | Shielq Bearing (5x10x4) 4pcs UMS523 | \rotor Offset Spacer
T4 RSE¥YI ¥ T b XL~y K (MDE—%—)
UM125 | |gier Gear Shaft UM724B | Rear Bulk Head (MID Motor)
FXHhN—t Y MTILT 1 <SB) SP 74 K 5%+(26T/SB)
UM514B | Goar Cover Set (Ultima SB) UMWS513B| Sp |gler Gear (26T/SB)
umsi7em| EZF T TL—h (B2 A5 v Y) XUM513BIE 2 £ v FBETT,
Motor Plate (Gunmetal) Two sets of UM513B are required.
)Y E—X—I[Z9 B4 In case of rear motor
EE:S ATVE aE SN—YZ,
No. Part Names No. Part Names
FNYHhN—ty M(TILT 1 <SB) )XY FI"—RX T4 (RearE—4%—)
UM514B | Gear Cover Set (Ultima SB) UM708 Rear Shock Stay (Rear Motor)
E—B—TL—hL (HAR) YY) XY Ry IRty
UMS17GM| \otor Plate (Gunmetal) UM734 | 3 Gear Box Set
yxaF7nNLy&AANNLLIEY F SP 74 K 5%+(26T/SB)
UM705 | Rear Lower Bulk & Radio Tray Set UMWS13B| Sp |gler Gear (26T/SB)
JNT vR—=)Ly
UM706 Rear Upper Bulk
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e ¢ =
e IN—V% i IN—V%E
No. Part Names No. Part Names
JK2008SS 1/10/3F—2WD 7 O > k DESIRER Super Soft4f >F—{ JK2010US 1/10/3¥—2&4WD) +¥ DESIRER UltraSoft4{ > +—1
1/10 Buggy 2WD Front DESIRER Super Soft w/Inserts 1/10 Buggy 2&4WD Rear DESIRER Ultra Soft w/Inserts
JK2008US 1/10/3F¥—2WD 7 R > k DESIRER Ultra Soft{ > 3—1{¢ JK2100S 110 N¥—A UF—RRU D (Y X/X—5 \IT2A)
1/10 Buggy 2WD Front DESIRER Ultra Soft w/Inserts 1/10 Buggy Foam Inserts (Rear/2pcs)
JK2010SS 1/10/3F%—2&4WD') 7 DESIRER Super Soft{ >+—1t
1/10 Buggy 2&4WD Rear DESIRER Super Soft w/Inserts
Ny T — BATTERY

N—4
Part Names
Gens ace LiPo HV 5000 (100C/7.6V/> 3 — )

ACE
Part Names
Gens ace LiPo 3500 (60C/7.4V/1SH 1 X)

GA-B-100C-5000-252P-HC-59-HV-RS

GA-B-60C-3500-2S1P-HardCase-58

ILY R)YD

ELECTRIC

i IN—=U% mE N—=U%
(\[oR Part Names No. Part Names
37031 JL<>22408ST 5 LRE—42— 19.5T/2WDH 82262 | L—> oY —4—T)L(100mm)

LE MANS 240S Brushless Motor 19.5T -100 Racing Sensor Cable(100mm)
37032 LT 2408 75 LAE—H—15.5T/4AWDH 82262 | L—> ¥ Y —4—T)L(120mm)
LE MANS 240S Brushless Motor 15.5T -120 Racing Sensor Cable(120mm)
37034 |/ X 240 d—I)LKTSYLRE—%2— 13.5T/4AWDH 82262 | L— ¥t —~—T)L(160mm)
LE MANS 240 GOLD Brushless Motor 13.5T -160 Racing Sensor Cable(160mm)
370518 JL = < > 240S ESC(60A/MAX 13.5% — \C4 — T JL{+ 82262 | L—> 2 ¥t —4—T)L(200mm)
LE MANS 240S ESC (60A/MAX 13.5T) W/C-Cable -200 Racing Sensor Cable(200mm)
37061 O—7Ja#y—:R  JL - T2 240S KS4241-08M
Low Profile Servo LE MANS240S KS4241-08M

R
No.

Y=L

ACVWE
Part Names

TOOL

R
No.

ACVWE]
Part Names

36119 KRF Ew K74 72— (¢3.0/6.35mm7<fA/2X) 36231P SPr4 7Ty )y—<— T3R
KRF Bit Adapter (¢3.0/6.35mm Hex Shank/2pcs) SP Knife Edge Reamer Plus
36133 KRF 7 —L 1) —<—(3.0mm) 36261C KRF 2TV LRX KRYARTsHvHE— X bEL—F
KRF Arm Reamer (3.0mm) KRF Stainless PC-Body Scissors Straight
36220R | A YT T YARRBUE N84T (L F) 36262 | KREZATY LR HRUARTAAvE— H—T
Maintenance Stand High (Red) KRF Stainless PC-Body Scissors Curve
AVTFFURRAVE O—847 (T5v9) 2 BRLYF (5.5/7.0/8.0/10mm)
36230BK| \aintenance Stand Type Low (Black) 801658 | Gross Wrench (5.5/7.0/8.0/10mm)
SPFA4 71Ty —<—
36231 | sp Knife Edge Reamer
KANAI*Y —)L KANAI TOOL
TR AL TR ACE
No. Part Names \[o} Part Names
KANAI TOOL 68 L > F K5 4 /3—(1.5mm) KANAI TOOL R ¥ R K5 4 /3—(5.5mm)
YKWO15B| K ANAI TOOL Hex Wrench Driver (1.5mm) YKIOSSEXB) KANAI TOOL Box Driver (5.5mm)
YKWO020TC KANAI TOOL 6/ L > F FZ 4 /N\—(2.0mm/F 4 >a— ) YKWOT0BXB KANAI TOOL Ry ¥ R K5 4 /3—(7.0mm)
KANAI TOOL Hex Wrench Driver (2.0mm/Ti-Coating) KANAI TOOL Box Driver (7.0mm)
KANAI TOOL 6L > F K5 4 /3—(2.5mm)
YKWO25B| K ANAI TOOL Hex Wrench Driver (2.5mm)
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